OPERATOR’S MANUAL

MODEL 6600 COULTER CART

wr
+

YETTER MANUFACTURING CO.
FOUNDED 1930

- Colchester, Il. 82326-0358 » 309/776-4111

Toll free 800/447-5777
309/776-3222 (Fax)




ASSEMBLY INSTRUCTIONS

NOTE: To aid in the assembly of your Coulter Cart, additicnal parts breakdown and
illustrations are on pages 16 thru 22.

TRANSPORT WHEELS

The unit is shipped with only the inside wheels assembled. Assemble the outside factory
assembled wheel and spindle assembly by sliding the spindle into the tube welded to the bottom
of the transport frame and retain it with 1/2” boit and locknut. See page 21,

HANGER BARS

Loosely mount 4" x 4" hanger bars to the 8" x 8" center frame using the four 3/4” x 10-1/2"
bolts, lockwashers and nuts as shown on page 18. Position the bars on the center frame with
the centerline of the front mounting bolts 39-1/2 inches from the front edge of the 8" x 8” frame.
See illustration below.

NOTE: If mounting on an International drill, move the hanger bars forward an additional 10”
to 12" to clear drill gauge wheel tires. DO NOT mount hanger bar more than 2 inches rearward
of this dimension because the couiter blades may interfere with the cart transport tires.

NOTE: To comply with BASF® BASAPLAN, locate coulter toolbar mid-way between drill openers
and hitch point.

TOOL BAR

1. A coulter will be mounted on the cart directly in line with each opener on the implement.
Determine opener spacing of the implement which will be mounted on the cart. Most
implements have an even number of openers with no opener in the center. If the implement
has an odd number of openers, it will have one in the center and a Yetter part number
3011-302-BB offset shank will be required. This is because the equalizing linkage prevenis
mounting a coulter on the centerline of the implement.

2. Mount the double bar clamps [oosely on the hanger bars with one of each side of the main
frame as close as possible and one on each end of the hanger bars without interfering with
the reflective tape. See page 18.

3. Mount the 4” x 4" tool bar under the hanger bars leaving all bolts loose at this time.

TRANSPORT WHEEL
LOCKING PiNS

STORAGE FOR TRANSPORT HOLE FOR STORAGE

LOCKING BRACKET

TRANSPORT FRAME THIS HOLE TO LOCK

IN RAISED POSITION

STORAGE FOR

TONGUE JACK 3012 NOVE BOLY TO REAR
e HOLE FOR CASE/H PPER HITCH LINK
27 1/2" APPROX. DRILLS ‘5’ T}EREADS MAXIMUM

{FOR CASE/IH DRILLS) EXPOSED

TRANSPORT LOCKING
BRACKET

DCUBLE CLAMP 4 s
PLATES

" 4 X 4 HANGER BARS/:

SHANK CLAMP
CASTINGS

-]

1 1/4" X 7" GR.5 BOLT

2 1/2°0.0. %X 1 1/4™D.
BUSHINGS

N LIFT CYUNDER ROD END
N A g
— ALTERNATE COULTERS ON

. FRONT & REAR OF YOOLBAR
TRANSPORT WH
ALTERNATIVE TONGUE - 0 EELS

JACK HUB
CART CLEVIS BOLT AND LOCKNUT

187 TO 227
DRAWBAR HEIGHT

nzi A




-
=
Ty

i,

4. Center the bar on the cart. Beginning at the center of the 4” x 4" tool bar carefully mark the
centerline of the bar (this should be directly below the equalizer tube}. If your implement has
an even number of openers, divide the spacing by two and mark the centerline for the first
coulter on each side of the centerline already marked on the bar. Start with these markings
and mark on the 4" x 4" bar the spacing to the end of the bar on each side of the centeriine.
If your implement has an uneven amount of openers, mark the 4" x 4” bar in the center and
then go out from there with your row spacing marks on the bar.

Also for 20 foot units only, mark the position for a third double clamp plate as near mid-way
between the first two as possible.

NOTE: Best trash clearance requires mounting the coulters alternately to the front and to the
back side of the tool bar. See page 4. Se sure that the shank clamp castings are on the correct
side of the double ctamp plates as the locations selected.

It is very important before tightening that the double clamp plates be square to both the hanger
and tool bar.

5. After checking to be sure the bar is centered, the double clamp plates are square and the
_shank castings are aiternated on the correct side of the bar, tighten all bolts.

INSTALL HANGER BAR BRACES

Loosely attach the front of the braces with (2) 5/8" x 9" bolts, lockwashers and nuts to the
7" x 7" bar just ahead of where it telescopes inside the 8" x 8” tube. Loosely attach the opposite
end with large 5/8” U-bolt, lockwashers and nuts to the hanger bar, as shown on page 18. Adjust
for best fit and tighten.

ADDITION OF SECOND TOOL BAR

Iif required, a second set of hanger bars and tool bar can be instalied for mounting fertilizer
coulter applicators.

1. To do this, remove the diagonal braces from existing bar.

2. Extend the cart center frame by removing existing 1" bolts securing the 7 x 7 and 8 x 8 center
frame tubes. ‘

3. Remove pins and remove existing equalizer tube and equalizer lever, then extend the 7 x
7 tube out until the next set of holes line up and reinstall all hardware. Install new equalizer
tube 128-3/8” and equalizer lever 10-1/4" provided.

4. Mount the second set of hanger bars ahead of the first. The diagonal braces are then assembled
between the 7" x 7" tube and the front set of hanger bars. Install toolbar brackets between
the front and rear hanger bars. See page 19. Mount the bar and coulters the same as on the
other bar making the necessary adjustment for the spacing.

5. Install the 1/2 x 34" hydraulic hoses to the end of existing hoses on the cart using the 1/2”
swivel fittings provided.

DRAWBAR HEIGHT

The clevis assembly may be adjusted to any pair of the three pairs of holes provided to allow
the cart frame to run level in operation and match most tractor drawbar heights.



SPECIFICATIONS

8t -
(i ] |
' ! 11L x 15 8-Ply Tires
|
. ! .
56 -t 20 —
REAR VIEW

Hydraulic Cycle Time Rear Lift Cylinders:

Tractor at 1500 RPM Hydraulic
Qutlets set at fast (Rabbit)
Full Cycle Time is:

& 4.5 seconds up

4.5 seconds down

2 @)
B xg 7OX 7 A
° :
L3 o I 1 H
)
\_6_- if o [+) e &
o= :7.1\ 7 = T
11L X 15 I e = S
TIRE SIZE 1, /e 5 ¢
RAISED
156 1/4"
586 190 1/4" EXTENDED
SIDE VIEW

12,500 Lb. Lift Capacity Includes Cart, Coulter & Drill

4

_sao COULTER ASSEMBLIES

2998030 Coulter, Swivel, 17" Ripple, 3/4 Offset, 4 x 4
29961031 Coulter, Swivel, 17" Wavy, 3/4 Offset, 4 x 4
29099-033 Coulter, Swivel, 16", Bubble, 3/4 Offset, 4 x 4



PREPARING THE TRACTOR

The Yetter Model 6600 coulter cart is designed to operate on tractors with drawbar heights from
18 to 22 inches from the ground to the top of the drawbar. Lower drawbar heights will limit coulter
depth control during operation and make hook up more difficult. See page 4.

On certain tractors the drawbar can be turned over to obtain the correct height if necessary.

On certain tractors additional distance is needed to prevent the cart cylinder from hitting the
tractor when sharp turns are made. If needed, a drawbar extension kit is available (Yetter Part
No. 6600-128).

TRACTOR HOOK UP

1. Position cart tongue with the jack provided to mach the tractor drawbar. Back tractor slowly
into position to allow hook up. If the tractor drawbar pin hole is 1" diameter, a clevis adaptor
kit for 17 drawbar holes is available (Yetter Part No. 6600-138). See page 22.

2. Install the 1-1/4” std. flatwashers and 2-1/2" OD bushings on the top and bottom and secure
with 1-1/4” x 7" grade 5 bolt, lockwashers and nut as shown on page 22. Be sure 2-1/2"
OD bushings are engaged in holes of cart clevis.

3. Level the cart clevis using the tongue jack and then tighten 1-1/4” hitch bolt to 600 ft. Ibs.
torque (pull 100 Ibs. on 6 ft. long wrench extension to obtain the proper torque). This hitch
is designed to allow flexibility in all directions, yet limit hitch “slop” when going from positive
o negative tongue weights. :

4. Raise the jack, remove it and store it on the hub mount on top of the 7" x 7" tubular frame.
See page 4.

IMPORTANT: There are two jack hub mounts welded to the tongue. Use the hub which allows
the jack to be perpendicular to the ground when used to support the cart. This will depend
on whether the cart is raised or lowered when unhooked.

6600-128 10" Drawbar Extension Kit

Ref. Qty. Part No. Description
1 1 y -793 1-1/4—7 x 5 HHCS Gr.5 ZP.
2 2 ~2526-559 1-1/4 Flatwasher, 3 x 2.3 X .16
3 1 43 10" Drawbar Extension
4 1 2525-552 1-1/4 Med. Lockwasher ZP.
5 1 2520-572 1-1/4—7 Hex Nut ZP.
6 2 2502-406 3/14—10 x 4-1/2 HHCS Gr.5 ZP.
7 4 2526-501 3/4 Sid. Flatwasher ZP.
8 2 2525-501 3/4 Med. Lockwasher ZP.
9 2 2529-504 3/4—10 Hex Nut ZP.
‘ 139 M
N OV
7; Vo




15

16
17
18
19
20
21
22
23
24
25

26
7
28

CONDN LN =T

COULTER INSTALLATI®N

Mount a set of clamp plates to the tool bar at each

‘coulter location (4” x 4" bar marked earlier) using (4)

112" x 7" bolts, lockwashers and (2} shank clamp
castings as shown on page 20. Before tightening be
sure to square every set of clamp plates to the tool bar.

Alternately mount the coulters to the front and to the
back side of the tool bar so be sure the shank clamp
castings are assembiled on the correct side.

insert a locking collar casting into the pivot casting of
the spring loaded coulter arm assembly. Slide the
shorter oifset end of the shank down through this
assembly and drive roll pin through bottom hole of the
shank for a retainer, as shown.

NOTE: Assemble with the lower section of the offset
shank forward to allow for additional clearance.

Tighten the 5/8" square head set bolt {100 ft/lbs max.)
into the locking collar so that this collar just carries the
weight of the coulter instead of the roll pin carrying the
weight.

(To Be Used Only With 2990-202 Arm}

4 2620-352 1/2—13 Hex Nut ZP.
1 2530-208 3/8 x 2-1/2" Roll Pin ZP.
1 2531-161 5M6 x 2-1/2" Cotter Pin ZP.

Qty.  Part No. Desctiptions
1 2890-103 Pressure Rod Assembly (incl. No. 15)
1 29980-309 Pressure Rod Bushing
1 2520-515 3/4—10 Lock Hex Nut ZP.
1 2655-112 2910 Spring Bushing Casting
1 2550-708 7116 Wire x 2-1/8 0.D. x 1-1/4 1.D. Comp Sprg.
1 2502-317 1/2—13 x 1-3/4" Hex Hd. Capsc. Gr.5 ZP.
[ 2525-352 1/2 Med. Lockwasher ZP.
1 2090-311 GCoulter Pivot Casting
1 2910-301-BBE  Locking Collar, Black
1 2503-379 5/8—11 x 17 Sq. Hd. Cuppoint Setscrew ZP.
1 2526-561 1-17/64 1.D. x 1-7/8 O.D. x 14 Ga. Mach. Bush.
1 2531151 1/4 x 1-3/4" Cotler Pin, Black
1 2390-202 Arm WA, (2891}
1 2990-204 Arm W.A, (17" Max Blade Dia.)
1 2990-318 16" Shank
1 3010-303-BB  Straight Coulter Shank 227, Black
1 2990-328 26" Shank
1 2990-342 18" 3/4 Offset Shank (Shown)
3 2533-110 1/4—28 Straight Self-Tap Grease Zerk
1 2550-115 Seal *
4 2505-339 1/2—13 x 1-1/2" Car. Bolt Gr.5 ZP.
1 2800102 Hub Sub-Assembly
2 2550-029 Cup (Pre-Assembly, W/No. 18}
2 2550027 Cone
1 2526-449 5/8 Flatwasher, 11716 1.D. x 1-3/4 O.D. x 1/4
1 2520-469 5/8—18 Slotted Mex Nut, Black
1 2531-102 1/8 x 1-1/4" Cotter Pin, Black
1 2570-375 Hub Cap
1 2571153 16" Bubble Flute Coulter Blade
1 2571077 — 17" Ripple Coulter Blade
1 2571-154 18" Wavy Blade
1 2571076 20" Rippie Coulter Blade

NOTE: Do not allow the roll pin to set into the notch
of the casting since that will lock the coulter from
pivoting.

IMPORTANT: When using a wavy coulter blade, do not
drive the roll pin in too far since it can interfere with
the blade.

Stide the shank up through the shank clamp casting
and retain by installing a 5/16" x 2-1/2" cotter pin in
the top hole of the shank. Allow the shank to hang on
the top cotter pin and tighten the 5/8" square head set
bolt into each shank clamp casting.

NOTE: Before tightening the shank clamp set bolts, the
offset shank can be rotated slightly in the clamps to
align the coulter blade with the implement cpener.

Mount coulter biade to the coulter hub using {4) 172"
x 1-1/2" carriage bolts, lockwashers and nuts. Rotate
the blade and check for wobble. If blade wobble is
excessive, check for burrs on hub mounting surface
and remove them.




HYDRAULIC HOOK UP

A DANGER: Inspect and replace worn or frayed hydraulic hose. Keep all connections tight.

Escaping hydraulic fluid under pressure can have sufficient force to penetrate the skin

and cause serious personal injury. Fluid escaping from a small hole can be aimost invisible.
Use a piece of cardboard or wood rather than the hands to search for suspected leaks. Failure
to heed may result in serious personal injury or death.

The Yetter coulter cart requires two remote hydraulic valves on the tractor for proper operation.
Before operating perform the following steps:

1.

10.

11.

Check the tractor hydraulic system fluid level. Filling all three cylinders with hydraulic ftuid
will require approximately 2-1/2 galions. Do not operate tractor hydraulics when fluid level
is low.

Disconnect rear lift cylinder rod end pins when the weight is relieved from the cylinders.
Space the cylinders away from the frame by placing blocks (about 4” wide) between the
cylinders and frame to allow the rods to extend freely. See page 4.

. Connect the two hoses from the rear lift system to the tractor.

Extend cylinders slowly while watching to see that the rod ends do not hit any obstructions.
Because these are rephasing cylinders, the left cylinder will extend first and then the right.

Hold hydraulic lever in extend position for 15 seconds after cylinders are fully extended to
purge air from system.

Re-check tractor fluid level and refill if necessary.

. Cycle cylinders back and forth a couple of times to see that they operate together. Hold

the valve in the extended position a few seconds after each cycle for additional air purging.
Retract cylinders and re-connect rod end pins and click pins.

. Raise lift cylinders and install transport lock pins in lower set of holes in the vertical tubes

for transport. These pins are stored in the upper set of holes during operation. See page 4.

Connect front cylinder hoses to tractor and extend slowly. Be sure transport lock bracket
has been removed. Hold hydraulic lever in extended position for a few seconds to purge
the air. This cylinder is also a rephasing type and may be connected with the others to lift
the cart frame level for special applications.

After cycling a few times to purge the air, extend this cylinder and install the transport lock
bracket over the cylinder rod and secure with pins and clik-pins for transport. This fransport
lock bracket is stored on top of the 7" x 7” tubular frame near the jack storage. See page 4.

NOTE: After purging hydraulic system check adjustment and operation of transport wheel rollers,
These rollers must turn when the cart is lowered and raised. Adjust 1/4” bolt as necessary. See
page 11.



IMPLEMENT HOOK UP

The Yetter coulter cart is designed for use with 3 point mounted grain drills and other
implements. '
1. Carefully back the cart to the implement. Lower or raise the cart with the lift cylinders to align
the 3 point quick hitch on the cart with the implement.
2. Secure and lock the fower lift arm pins. Connect the adjustable top link of the cart to the lower
hole in the top anchor on the 3 point implement. Lock the jam nut when the adjustments are
completed.

NOTE: Check clearance of implement and cart tires. Hitch adaptor (6600-132) may be required
when using a subsoiler to offset the shanks away from the tires. Disconnect self-leveling
mechanism when using hitch adaptor.

NOTE: When using a subsoiler on the coulter cart the use of the cart rear brace kit is advised.
See page 20. '

NOTE: Couiter carts used with subsocilers are not intended for use where rocks or other
obstructions are present and are subject to the following limitations; subsoilers no larger than
7 shanks, tractor not to exceed 280 h.p. and the self-level mechanism must be disconnected.

6600-132 Hitch Adaptor

Ref. Qty. Part No. Description
6600-239 Hitch Adaptor W.A.
1000-120 Lower Hitch Pin Assem., Subsoiler
1000-121 Upper Hitch Pin Assem., Subsoiler
2570-605 Klik Pin

1
2
3
4
5 65060-240 Adaptor Link W.A., Cart End

AR |, gy

WARNING: Be sure the atfached implement is securely locked in the 3 point quick hitch
before operating. Failure to heed may result in serious personal injury or death.

the adjustment rod at either end.

WARNING: Always install the transport lock pins and bracket when transporting for any
length of time or on public highways. Failure to heed may result in serious personal injury
or death.

— 10 —

A WARNING: Do not lengthen thie top link so that more than 5 threads are exposed on




BE

FIELD OPERATION

WARNING: Do not allow children to operate this equipment. Do not allow riders on the
tractor. Failure to heed may result in serious personal injury or death.

The cart is raised by the lift cylinders. Since the attached implement is a 3 point mounted unit
it will raise with the cart. The cart is lowered when the lift cylinder lifts the transport wheels off
the ground. The wheels of the implement then support the cart.

The depth of the couiters on the cart is regulated by the front cylinder. An equalizing linkage
allows adjustment to the coulter depth without affecting the depth setting of the implement.

The planting depth is controlled by the gauge wheel setting of the implement unit. See the owner’s
manual for your implement.

NOTE: in extremely difficult no till conditions such as hard packed soil it may be necessary to
fluid fill the transport tires to add weight to the rear of the cart forcing the coulters to cut. The
spring adjustment nut on the coulters can also be tightened.

IMPORTANT: Do not adjust the coulter depth so deep that the coulter hubs are running in the
soil. This will cause premature bearing failure.

MAINTENANCE

WARNING: Never clean, lubricate or adjust a machine that is in motion. Failure to heed
may result in serious personal injury or death.

COULTER BLADE WEAR

Blade wear can affect performance in loose trash conditions. Maintaining depth and plugging
problems can result. It may be necessary to replace blades.

WARNING: If required to service unit in raised position, be sure o install all transport
lock pins and focking bracket. Failure to heed may result in serious personal injury or death.

A DANGER: Inspect and replace worn or frayed hydraulic hose. Keep all connections tight.
Escaping hydraulic fluid under pressure can-have sufficient force to penetrate the skin
and cause serious perscnal injury. Fluid escaping from a small hole can be almost invisible.
Use a piece of cardboard or wood rather than the hands to search for suspected leaks. Failure
to heed may result in serious personal injury or death.

TRANSPORT ROLLER ADJUSTMENT

Check and adjust transport wheel rollers if o
necessary every 100 hours. "5

To adjust transport wheel rollers loosen 3/4” |

roller bolts and adjust 1/4” bolt as necessary .
to eliminate transport wheel wobble. Ensure A
that rollers do turn when cart is raised and /? e
lowered, then tighten the 3/4” roller boits. { f

®\ 3/4" ROLLER BOLTS

ROLLER ADJUST BRACKETS

\v A // P -
TRANSPORT [ \—_f'

WHEEL ROLLERS

1/4" ADJUSTMENT BOLT

— 11 —



LUBRICATION

WARNING: Never clean, lubricate or adjust a machine that is in motion. Failure to heed
may result in serious personal injury or death.

Grease with general purpose grease.

There is a grease fitting on each transport frame guide roller and one inside the transport guide
tube. This latter fitting can only be greased when the transport pin has been removed and the
unit has been completely lowered. Grease every 50 hours.

Ensure that transport wheel rollers do turn when cart is raised and lowered. Adjust 1/4” bolt
as necessary. See page 11.

Each coulter assembly has (3) grease fittings. Grease the (2) fittings on the pivots weekly. Grease
the hub four times per season.

There is a grease fitting on the equalizer linkage pivot near the front where the hitch tongue
attaches to the center frame. Grease every 50 hours.

GREASE FITTING INSIDE
EVERY 50 HRS.
(BOTH SIDES) \

|
1
! A -
1
|

—
%) E
\ . GREASE
EVERY 50 HRS.
GREASE (BOTH SIDES)
EVERY 50 HRS. B
hdl
] / 5 "
[+ ) B OE) g

GREASE
EVERY 50 HRS.

0P

SHO-

GREASE 4 TIMES
PER SEASON
REPACK WHEEL BEARINGS
ONCE PER SEASONM

nzi

COULTER ADJUSTMENTS

COULTER SPRING TENSION

Normal tension is by adjusting the 3/4” locknuts until 3/4”" of thread is exposed above the nut.
In hard or dry conditions additional coulter pressure may be obtained by tightening the locknut
down 1”7 further.

COULTER BLADE TRACKING o

Minor adjustments to align the coulter blades with the attached implement can be made by
loosening the set bolt in the shank clamps and rotating the offset shanks to move the blade along
the axis of the too! bar.

IMPORTANT: Do not adjust the coulter depth so deep that the coulter hubs are running in the
soil, this will cause premature bearing failure. See coulter operation manual for further information.




CYLINDER
Inspection/Servicing

il
4 -
{
Ref.
1
2
3
4
5
6
7
8
9
10
11
12
13
14

Parts Breakdown for Cylinders

Description

Rod End Clevis

Piston Rod
Wiper Seal
U-Cup Seal
Lock Ring
Bearing

Back Up Washer

O Ring
O Ring

Slipper Ring

O Ring
Piston
Barrel
Head

*Denotes Seal Kit

- xﬁ\% oxé“

4-1/4 x 16
2515-538
2515-584

2515-480" -

2515-480*
2515-571

2515-572

2515-480*
2515-480*
2515-480*
2515-480*
2515-4807

0515-573 %0

2515-585
2515-586

4 x 20
2515-569
2515-570
2515-481*
2515-481*
2515-571
2515-572
2515-481*
2515-481*
2515-481*
2515-481*
2515-481~
2515-573
2515-574
2515-575

4-1/4 x 20
2515-576
2615-677

2515-480™ -

2515-480"

25156-578 -

2515-579
2515-480"
2515-480"
2515-480~
2515-480*
2515-480"
2515-680
2515-581
2515-582

— 13 —



DISASSEMBLY

. Drain oil from cylinder and plug all ports. Thoroughly
clean outside of cylinder.

. Clamp barrel of cylinder in vise near head end.
NOTE: Scribe line across barrel and bearing to assure
proper reassembly.

. Remove lock ring (5) on bearing end (6} by lifting up
on lock ring at the slot with a screwdriver while rotating
the bearing. The bearing can be rotated by installing
the proper size port wrench in work port in bearing.
(A strap wrench or pipe wrench may be used if special
port wrench is not available.)

. Pull out on rod assembly (2) until piston {12) touches
bearing (6), then pull on rod (2) until back-up washer
(7} and o-ring (8) are exposed under slot in barrel. Use
an o-ring hook tool to puil cut on o-ring and back-up
washer through slot. Cut both items and pull out
through slot in barrel.

. Remove piston assembly from barrel.

Eid

— 14 —

6.

11.

Clamp the appropriate size §" long steel rod (same
diameter as pin hole in clevis) in a heavy duty vise
in & vertical position and slide clevis end of cylinder
rod over steel rod.

. Rest piston rod on an appropriate support to keep rod

from moving while loosening piston.

. Use spanner wrencty and 3/4” socket drive to loosen

piston from rod. .
NOTE: It is only necessary to remove the piston from
the rod to properly service the seals in the cylinder.
Occasicnally the clevis may loosen from the rod
before the piston. In the event the clevis should loosen
first, use the spanner wrench to retorque the piston
and clevis to the rod to the proper torque as noted
in the torque chart. Retorque the piston until it moves
on the rod. Once again use the spanner wrench to
remove the piston from the rod, the piston will now
loosen before the clevis.

. Remove bearing'(ﬁ) from rod (2).

. Remove lock ring (5) from head end (14) of cylinder

using the same procedure as described when
removing the bearing from the barrel. Cut and remove
back-up washer (7) and o-ring (8) then remove head -
end (14) from barrel.

Remove all o-rings, slipper ring, back-up washers, u-
cup seal and wiper seal from parts.

INSPECTION

The o-rings, slipper ring, back-up washers, u-cup seal and
lock rings need not be inspected as they are included in
the seal repair kit available for these cylinders and should
be replaced as new items.

1.

Remove all nicks and burrs from all parts with emery
cloth.

2. Inspect |.D. of barrel for scoring and excessive wear.

3. Inspect rod for dents, scratches, scoring or pitting.

4. Inspect O.D. of piston for scoring.




REASSEMBLY

. Clean and dry all parts thoroughly. All parts should be lightly
olled prior to assembly.

. Instail new u-cup seal (4) in 1.D. of bearing (6) with u-groove
towards pressure side of cylinder {inside of cylinder).

- Instali new wiper seal (3) in 1.D. of bearing with lip outward.

. Install new back-up washer (7} and o-ring (8) on O.D. of
bearing (B) with o-ring towards pressure side,

- Install new back-up washer (7) and o-ring (8) on Q.D. of head
end (14) with o-ring towards pressure side.

. Qil rod and carefully slide bearing (6) over rod with a straight
forward motion.

NOTE: One end of rod has a slight chamfer on 0.D. to aid
the installation of the bearing over the rod. Always assemble
camfered end of rod through the u-cup and rod wiper seals.

. Install new o-ring (9) in 1.D. of piston (12) and install piston
to chamfered end of rod (2).

. Place support under rod and place clevis on the vertical steel
rod in vise. Use 3/4” drive torque wrench and spanner wrench
and retorque clevis and piston to rod per the torque
specifications required in torque chart.

NOTE: It is extremely important that the piston and clevis
be retorqued to the required torque specifications.

8. instalt new o-ring (11), the one with the red dot, on O.D. of

piston, carefully work the slipper ring (10) over piston and
into groove. The slipper ring will stretch as it is installed on
the piston and it must be compressed after instaliation to help
retain its original size. An automotive ring compressor or a
smooth hose clamp is recommended as a field tool to
compress the slipper ring.

10.

11.

12.

Clamp barret assembly in vise and carefully slip in head end
(14). (Caution: It may be necessary to use a blunt tool to
depress seals as they pass under slot in barrel.) Line up lock
ring hole in the head with the lock ring groove in the cylinder
barrel, Insert lock ring (5) in the hole in head and rotate head
in a counterclockwise direction until lock ring enters siot in
barrel. Guide end of wire into slot then lightly tap end down
into slot with hammer.

Lubricate O.D. of piston and insert rod and piston assembly
into barrel with a straightforward motion. Lubricate bearing
0.D. and slide bearing into barrel. {Caution: It may be
necessary to use a blunt tool to depress seals as they pass
under slot in barrel.) Line up lock ring groove in barrel using
original scribe line as & guide.

Insert lock ring {5) and rotate bearinig in a ¢lockwide direction
until lock ring enters lot in barrel. Guide end of wire into slot
then lightly tap end down into slot with hamimer, Make sure
work port is in its original position and scribe lines are in line.

13. Cycle cylinder and check for leaks.

TORQUE SPECIFICATIONS FOR
PISTON AND ROD CLEVIS

Torqgue Wrench

Rod Actual Setting Using

Rod Size Thread Size Ft Lbs of Torque  Spanner Wrench
1-1/8” Dia. 15/16 - 16 UN 100 No Holes
1-1/4% Dia.  1- 16 UN 205 185
1-3/8" Dia.  1-1/6 - 16 UN 285 255
1-1/2* Dia.  1-3/16 - 16 UN 335 300
1-5/8" Dia.  1-5/16 - 16 UN 425 385
1-314" Dia. 17116 16'UN 490 440
1-7/8" Dia.  1-9/16 - 16 UN 556 500

2" Dia. 1-11/16 - 16 UN 705 635

— 15 —



'dZ 219 SOHH.E X 11—8/5

'dZ Uld 18H0D LPiE-L X ¥l

aifiuy abiner) yideq

Joidepy "4 414N 2/k 01 "IN IVS—P/E

«¥l

W' Jeg obnen yideq
{eaeq Hupieas Hu teddn
Alquiassy yurg Jaddn
reoaqg Buipusd Waled
|eoeq Butureps anbuo|
€-Gl X 4&/1-G '[e08Q JeleA
81l 8|qep

uid 10Md lane

#2/1-G1 ‘uly yurt seddn
ieagT Jezyenby

#3/1-¥6 ¥'M 2anl Jszienbz

Jaoedg siaBjD JapunAs
uld B Jegmesq

dN 2/} X 91—F/E <06 ‘1BAIMSG

uonduosery

Ggl-lese
16€-2052
0E¥-0099
06t-G152

+ £€2-0099

»

5/2-952
024-0099
120-6952
822-5952
091-6952
S0V-5152
9140099
SEP-0099
01¥-0099
622-0099
LBE-0099
ZLE-0099
846162

‘oM Jed

At NN TN rrONNN N O

~—

<

4

"dZ 4810 uidneH ‘pis 8L
ewiyory Bumouing ‘uld
%007 Wodsuel |

yoer

‘dZ “Uid SWBD ¥ X .}
peluted ‘18puiAD 08 X ¢
poluled ‘JapullAd 0Z X ¥/i-v
pelued ‘1epullid 9l X bfi-b
‘dZ ¢ SOHH L€ % EL—2/L
"dZ 1NN 00" x8H EL—2f1
spug ‘I /LM ,96 X ZfL ‘9soH
Spus ‘I 2/L/M 222 X 21 ‘esoH
(G1—"11) Alqwsessy qnH 7 [93UM
{g1—g'8) AlQuiassy anH '@ |13auUM
uopdoset

8vi-0.52
S0E-9862
288-0099
8L1-0L58
205-6252
66£-0099
86£-0099
16£-0099
£1£-2052
£898-0252
8e1-G162
I6¥-GlS2
9t 1-0099
91 1-0099

‘ON HBd

g"ﬁ'f\imvﬁ'rv—ﬁ—ﬁ'w—rwm

6G L

05
334
ay
FA4
or
St
124

>

f4
184
o
62

8e
ol



TSy

'dZ N %007 X6l 11—/ ——HEr02Se ¥

dZ QW BD YL X QO 2fi-1 X TNl

uld yurt tezjenba

Ui JaAa]

ALQUIBSSY SIAGLD |BAIMG

Uid j1@sum N

A207T UIH

00T ‘laAd]

‘dZ 1enon udirey B9 2

igljod + X v

log J2lioy

Buysng Jsjjoy

‘dZ G99 SOHH LB8N-E X LL—8/5
'dZ 299 SOHH «efi-t X LI—8/S
Alquiassy Juswisnipy Jafjoy

‘dZ Jeysem3oo ‘pep ¢/g

‘dZ INN X8H QL—k/E

.ﬂ_N m..—o WOII .__.m % mll.:r
uopduosed

$95°78G2
LL1-0099
L ¥-0099
+21-0099

28g-0099 .-

122-0089
022-0059
59v-0L9C
802-0099
69E-0099
89€-0099
¥Ze-205¢e
gLe-gnse
£21-0099
L0S-5258
¥05-205¢
€l.-205e
ON Jed

ATT I T T T T TONNN~ O DO

-

FAS

NOILVYOI4dILNIdl S1HVd

‘dZ fousemyo0’ ‘Pei 8/g
'dZ INN XeH L1—8/s
Iajjoy wesu|

'dZ “g'W BD PE X Q0 w2 X QL L
OBl “Ho0T YoNH Buldg

uld %207 YouH

Nl X Q0,2 ‘Buysng regmelq

WU WY Y1 Jegmelq
POY ysnd 4207 YoilH
Jaysemie|d "pis 8/

) Burysng leams
'dZ §19 SOHH #Z X 68/
WM Uld 10Ald Uy Y

"dZ 18ysemy207 ‘pei B/L
WA fEqMmeIQ UolsuSXg
VA HasU| [saUmM Y

‘dZ INN X8H g—.t

uid 1amoq 4i/b-L X ¥l
WM BWel UIBy reay
uogduoseg

-

1646252
25v-0282
812-0009
195-2252

== 1 Z-0099
2€-0099
196-0099
¥02-0099
£02-0099
926-9262
$0¥-0099
009-2052
$02-0099
826-6252
£02-0099
202-0099
865-0252
£02-6262
902-0099

"ON Med

z
e
¥
¥
c
c
¥
4
4
4
4
4
L
[
L
[
¥
4
1
itle]

ErNMYE DO~ Oo

— 16 —



AN
P
[

-
e

1160

— 18 —

i

"\
By
N

%

e
=

{
E v ar e
<
'
. '
e Wl
oo, i
sle 4 :
EN \\gwl
N
N
.

PARTS IDENTIFICATION

Cart Toolbar Assembly

)

woNonhwn -8

15"
Qty.

—“~ hbhBNONOMPDPO®

@
@O N

16

16

20!
Qty.

F N A SV VR )

48
12

24
48

24

Part No.
2520-452
2525-451
2502-333
6600-262
6600-209
‘2520-504
2525-601
2502-520
6600-418
6600-419
£D70-588
2502-371
6600-365

2990-350

2980-360
2520-357
2531-161
2503-352

< \
3
2 P2 N
" "
TN

Ay
%

Ve

Description

5/8—11 Hex Nut ZP.

5/8 Med. Lockwasher ZP.
5/8—11 x 9" HHCS Gr.5 ZP.
Universal Toolbar Brace W.A.
4 x 4 Hanger W.A,

3/4—10 Hex Nut ZP.

3/4 Med. Lockwasher ZP,
3/4—10 x 11" HHCS Gr.5 ZP,
15' Toolbar, Black

20" Toolbar, Black

518 x 4 x 5-1/2 U-Bolt ZP.
1/2—13 x 7" HHCS Gr.5 ZP.
Double Clamp Plate

Shank, 1-1/2 x 27-1/8"

Clamp Casting, Drilied
1/2——13 Hex Lock Nut ZP.
5/16 x 2-1/2 Cotter Pin ZP.
5/8—11 x 1 8q. Hd. Cuppoint Setscr.




"dZ INN %907 XeH £1--g/k 15802852 8t
ayeid dweyd ‘ejgnog 59E-0099 2l
#811-L8 X 2L-2) “ueys 05€-0662 9
"dZ Uld 1eN00 B2 X 91/G LgL-1£52 9
"108198 wioddng ‘pH "bg 4L ¥ L1—8/% 6.£-6058 2
palug ‘Bunsen dwmg 09€-0668 2
‘dZ 6D SOHH L X €12/t 1L£-2052 o
yoe|g ‘1eqiooy 02 61¥-0039 t
yoe|g 1egjool ,S1 810099 !
‘dZ Uog-N ZL-S X ¥ X §S. T BBG-0.52 9 9
jexoRlg Jegiool GbE-0099 Z 2
W JeBuBH ¥ X 602-0089 2 2
"dZ NN XeH OL—P/E ¥05-0252 ¥ e
"dZ J8UsBMIO0T PBIN P/E 105-5262 ¥ ¥ )
‘"dZ GUD SDOHH 4Lt X 04—HIE 085-2052 v ¥ 6 :
JI1-01 ‘leaa Jezyenbl $EF-0099 } L 8 !
JBIE-8Z1 V"M 8an| Jezienb3 ¥£2-0099 ! ! / H
Y'M 80B.G JEQIO0 ), JBsIBAluN 292-0099 2 ! 9 i
"dZ INN XaH 1 1—8/8 2510252 ¥l i g 4% %MM, _
"dZ 18usemao0T PelN 8/5 1Gr-525e L i ¥ - Bk
‘dZ 61D SOHH 46 X |1—§/8  EEE20SE 2 z £ oy
WSdN "4 2/t OF *d 2/} [BAMS 18 PLiGlee z z 2 I
spu3 "W Z/HM «E X 2fL ‘eSO 9815152 z Z 1 [
uopduosag ‘ON MBd il ) 1ok P
02 Sl P
o
R
AT
P
\uﬁ" \\p
O«hwn\
&
& h=




6600-135 Cart Rear Brace Kit

Ref. Qty.
1 1
2 1
3 4
4 8
5 8
& 1
7 1
8 4
9 2

Part No.

6600-246
6600-247
2502-520
2525-501
2520-5604
2502-774
2520-562
2502-509
6600-471

Description

R.H. Cart Brace W.A. i
L.H. Cart Brace W.A. vl

PARTS IDENTIFICATION

———

S
<

¢
e T S

A *_:‘-t‘.

e,
2
/

f
P
7

5

3/4—10 x 11" HHCS Gr.5 ZP.
3/4 Med. Lockwasher ZP.
3/4—10 Hex Nut 2P,

1"—8 x 11" HHCS Gr.5 ZP.
17—8 Lock Hex Nut ZP.
3/4—10 x 7* HHCS Gr.5 ZP.
Brace Mounting Strap, Black

2990-156 Clamp Kit, 4 x 4 Bar

! Qty. Part No. Description

2502-371 1/2—13 x 7" Hex Hd. Capscrew Gr.5 ZP,
2090-314 Ciamp Piate, 4* Sq. & 37 Diamond Bar

2990-360 Clamp Casting, Drilled
2503-379 518—11 x 1" Square Head Cuppoint Screw

2520-357 1/2—13 Lock Hex Nut ZP.

Ch&&)l\"—i:g?‘
00NN A




i,

ol el ol el kel s
QO EWN—-AO

N
- O

22

CONDO B RN B

a)_a._A..L_L_._A_A._A_L_A_n_n_n_na.da}.ph.hm..a—um.l;g

Part No.

6600-127
6600-442
2502-103
2525-151
2520-151

2502-313 -~

2520-357
6600-111
2570-190
6600-336
2570-191
2550-027
2550-029
2570-189
2550-013
2650-012
2526-500
2520-503
2570-192
2531-106
2570-181
2570-184
2570-185
2570-725
2570-726
2570-188

PARTS IDENTIFICATION
6600-120 Upper Link Assembly

Description

Roller Adjustment Assembly
Roller Adjustment Bracket
1/4—20 x 3" HHCS Gr.2 ZP.
1/4 Med. Lockwasher ZP.
1/4—20 Hex Nut ZP.
1/2—13 x 3" HHCS Gr.5 ZP.
1/2—13 Hex Lock Nut ZP.
Hub & Spindle Assy., 6 Bolt
Stud, 1/2—20

Spindle, 1-3/4" Drilled

‘Seal

Cone

Cup

Hub W/Cups, Lugs

Cup, W.G.

Cone, W.G.

3/4 Std. Flatwasher, Black
3/4—16 Siotted Hex Nut, Black
Hub Cap

3/16 x 1-3/4” Cotter Pin, Black
Wheel, 15 x 8, White

Tire, 8.5L x 15, 12-Ply (Not Shown)
Tube, 9.5 x 15 {Not Shown)

Tire, 11L—15, 8 Ply (Not Shown)
Tube, 11L—15 (Not Shown)
1/2—20 Lug Nut

Ref.

Q.
1

i
1
1

Part No.

6600-230
2520-566
6600-423
6600-231

Description

Upper Link, Drill End
1-1/8~—7 Hex Jam Nut ZP.
Upper Link Adjust

Upper Link, Cart End

— 2 —

RN CATES R



PARTS IDENTIFICATION

Clevis Assembly

‘} i Ref. Cty. Part No. Description
1 1 6600472  Clevis Pivot Bolt
2 1 2502-795  1-1/4—7 x 7" HHCS Gr.5 ZP.
3 2 2528559  1-1/4 Std. Flatwasher ZP.
4 2 6600-473  2-1/2 O.D. x 1-9/32 |.0. Space ™y
5 1 2555065  Clevis Casting - *@&%i’p m 23(3
6 1 2525-552 1-1/4 Med. Lockwasher ZP.
7 1 2520-572  1-1/4--7 Hex Nut ZP.
8 1 6600-403  Swivel Mount Block
8 i 2526-578  1-1/2—5tid. Flatwasher ZP.
10 1 2520-578  1-1/2—6 Slotted Hex Nut ZP, e
11 1 2531-175  3/8 x 3-1/2" Coiter Pin, Black L Lot
12 2 2502600  7/8—9 x 2" HHCS Gr.5 ZP. RO TR
13 2 2525-526  7/8 Med. Lockwasher ZP, L~ 2T
14 2 2526-526 7/8 Std. Flatwasher ZP. R A
15 2 6600404  Swivel Bushing

NOTE: This assembly fits all prior carts.

-
/ //// /Q/I////r\
! = - < )// é_/
2 i
- ——~ ./ ZM
o e ki
& ~ ey <
’} >/ r’r)
! —’T SN
s '%'//’%/ -
[\ e e -
A= s -
- i ] ”’;}} //
- | N J,
- {
| //
/
194 -

/" 6600-138 Clevis Adaptor Kit
... (For 17 Drawbar Holes) .

Key Q. " "PaENo. " Description . - - Z :
1 1 2502:773  1—8 x 6" HHCS Gr.5 ZP. ;o p ;/ 7 e
2 2 2526543 1" Std. Flatwasher ZP. » o %\ T ) . ‘
3 2 8600428  Clevis Spacer, 1-1/4 O.D. ;AN S | T2 {
4 1 2525-550 < 17 Med. Lockwasher ZP. (=AY < £T .
5 1 2520555  17—8 Hex Nut ZP. B N 2 |
‘ }p =) 7 4 AN
-, -|’ \:{"\s,’fgf AR,
[} A - - -
Vi - @,@
~. - -~

~ ;
[V L IO
ﬁxﬁkl
%: B 195

—_20




SUMMARY OF ADJUSTMENTS AND SETTINGS

Component

Drawbar

Coulters

'Tra‘nsport frame

Transport wheels

3-point hitch

Drill gauge (drive) wheels

Setting
Drawbar Height 18"
to 227

Coulter bar weight
transfer

Improve trash flow

Coulter depth

Couilter swivel
L

Transport wheel rollers

Tire pressure

Use lower set of holes on
drill

Drill openers

Method

Turn offset on drawbar
over

Locate coulter bar
midway between drill
openers and hitch point

Alternate cou[térs front
and rear of bar

Shank should rest on
cotter pin

Down pressure springs
adjusted equally (initial
3/4" thread showing) use
front cylinder to adjust
couiter depth

Set coulter just above roll
pin {not in notch) locking
collar centered

Check and adjust
transport wheel rollers as
necessary. See page 11

Follow manufacturer’s
inflation specifications ali
four tires with equal
pressure

Connect cart top link to
lower holes on the upper
3-pt. drill hitch

Adjust cart top link to no

more than 5 threads
exposed either end

Adjust to obtain
appropriate seed depth

— 28—



Our name
is getting known

J ust a few years ago, Yetter products were sold
primarily to the Midwest only. Then we embarked on a
program of expansion and moved into the East, the
South, the West, and now north into Canada. We’re even
getting orders from as far away as Australia and Africa.

So, when you buy Yetter products . . . you’re buying
a name that’s recognized. A name that's known and
respected. A name that’s become a part of American
agriculture and has become synonymous with quality and s
satisfaction in the field of conservation tillage.

Thank you

YETTER MANUFACTURING CO.
Colchester, IL 62326-0358 * 309/776-4111
Toll free 800/447-5777

309/776-3222 (Fax)

2565-538 « 6/91 » Yeast Printing, Inc., Macomb, IL

o




